
 

 

Metro Nashville Public Works 
Commercial Food Waste Anaerobic Digestion Study Summary 

Introduction 

The 2019 Solid Waste Master Plan revealed that food waste is one of the largest components of 
the Davidson County waste stream being landfilled. In an effort to reduce the volume of 
landfilled food waste, CDM Smith conducted an evaluation of two food waste treatment options: 
a	standalone	food	waste	processing	facility and processing	at	the	Dry	Creek	Wastewater	
Treatment	Plant. Both options use anaerobic digestion for treatment of food waste. 

Anaerobic Digestion Overview 

Anaerobic digestion (AD) is a stabilization process to reduce the volume of residual wastewater 
solids. The process is utilized at numerous wastewater facilities throughout the country, 
[...]
site composting facility and the centrate (liquid removed from digestate during dewatering) 

discharged to the public sewer system (to MWS treatment facility). Biogas produced in the 

digesters would be processed in a CHP system for electricity and heat generation. The energy from 

biogas produced at the standalone facility is expected to far exceed the facility demand (670 

kilowatts [kw] vs. 150 kw). It is assumed that the CHP system is sized only for the onsite facility 

demand since the TVA purchase price is too low to warrant the additional cost of switchgear and 

other interconnection infrastructure. Because the biogas cannot be used elsewhere on-site, it is 

assumed the excess biogas generated will be flared in a waste gas burner. 

A process flow diagram of the facility is presented below in Figure 6. 

Figure 6: Standalone Anaerobic Digestion Facility  

 

 

1 Evans, P. J., Patel, U., & Stensel, H. D. (2015). Anaerobic Digestion at the US Air Force Academy Results in 

Solids Reduction and Renewable Fuel. WEFTEC, 1637-1646. 



 

Preliminary Evaluation of a Food Waste Anaerobic Digestion Facility 

January 6, 2020 

Page 10 

Components of the standalone facility are listed below. 

 Waste receiving station; including tanker truck connections, offloading pumps, settling tank, 

and truck scales.  

 Equalization tank; including odor control, mixing, and transfer pumps. 

 Anaerobic digesters and digester processing equipment; including heat exchangers, pumps, 

mixing system, chemical addition system, and piping.  

 Dewatering equipment; including feed pumps, cake conveyance system, centrate pumps, 

polymer system, and containment for the equipment. 

 Digester gas processing equipment; including engine, gas booster, gas conditioning 

equipment, gas safety equipment, and waste gas burner. 

The total land required for the standalone AD facility is estimated to be three to five acres. Utilities 

required for the facility include electricity (480 volt), natural gas, water, and sewer.  

Quasar Energy Group of Cleveland, Ohio provided a budgetary quote for a standalone anaerobic 

digestion system. Quasar’s quote includes a 230,000 gallon mixed equalization tank, two 550,000 

gallon steel digester tanks, a digestion mixing system, pumps for feeding and discharge, a shed 

structure for weather protection on valves, and miscellaneous process piping, instrumentation, 

valves, and electrical equipment. Note that Quasar requires dilution water for the standalone 

facility due to the high solids content of the food waste; therefore, the digesters are larger than 

those estimated in Table 1. Quasar has experience in digestion of biosolids, food waste, FOG (fats, 

oils, and grease) and septage at greenfield codigestion facilities, rehabilitation of existing 

wastewater treatment facilities, and installations at wastewater facilities for Class A biosolids 

production. However, their experience with food waste-only digestion is limited. One key 

consideration moving forward will be balance of micronutrients in the digestion process, as 

discussed previously. Piloting is recommended if a standalone facility is to be constructed to verify 

digester stability of commercial food waste. In some cases, codigestion of food waste with small 

amounts of septage, municipal residuals, or FOG (fats, oils, and grease) may provide some of these 

necessary nutrients. Quasar’s budgetary price was $5,100,000 and is included as an appendix to 

this TM.  

CDM Smith also received price quotes the CHP system. The quote for the CHP system and the 

Quasar quote included only equipment costs. Quasar’s proposal did not include feedstock receiving, 

an operations building, laboratory analysis equipment, dewatering, biogas utilization equipment, or 

general sitework. CDM Smith developed equipment costs for these exclusions based on previous 

project experience, inflated to current pricing.  

Design allowances were added as a percentage of the equipment cost for site civil, geotechnical, 

piping, HVAC, plumbing, electrical, instrumentation, and system installation. A separate land 



 

Preliminary Evaluation of a Food Waste Anaerobic Digestion Facility 

January 6, 2020 

Page 11 

development contingency is included due to the unknown location for the standalone facility and 

high variability of land prices in Davidson County. Construction allowances were also included, 

inclusive of a 30 percent overall project contingency. Table 2 summarizes the allowances assumed 

for the project; these allowances are used for capital cost development of both the standalone and 

codigestion facilities. 

Overall, costs were developed for the receiving station, anaerobic digesters, digester gas equipment, 

and dewatering equipment, inclusive of project allowances and contingencies, as summarized in 

Table 3. The entirety of Quasar’s proposal is included in the anaerobic digesters line item of Table 3, 

although some of their scope could be divided between the anaerobic digesters and receiving 

station line items.  

Table 2: Project Allowances 

Description Allowance, % 

Design Allowances  

Site Civil / Geotechnical 10% 

Piping 5% 

HVAC 5% 

Plumbing 3% 

Electrical 15% 

Instrumentation 8% 

Installation 15% 

Subtotal Design Allowances 61% 

Land Development Contingency 40% 

Construction Costs 

GC General Conditions 15% 

GC Overhead & Profit 12% 

Construction Contingency 30% 

Escalation to Mid-Point of Construction 9% 

Subtotal Construction Costs 66% 

Project Costs 

Engineering Design, Bidding, & CPS 10% 

Legal & Administration 3% 

Subtotal Project Costs 13% 

 



 

Preliminary Evaluation of a Food Waste Anaerobic Digestion Facility 

January 6, 2020 

Page 12 

Table 3: Standalone Facility Capital Costs 

Description Capital Cost 

Land Development $6,000,000 

Receiving Station $1,300,000 

Anaerobic Digesters $17,000,000 

Digester Gas Equipment  $1,600,000 

Dewatering Equipment $5,100,000 

Total Estimated Project Cost $31,000,000 

 

O&M Cost Estimate  

Annual operations and maintenance (O&M) costs and annual revenue/savings (i.e., “values”) were 

developed for the standalone facility and are presented in Table 4. Below is a summary of the items 

included in the tables: 

 Receiving station annual costs, inclusive of electricity for pumps and odor control. 

 Anaerobic digesters annual costs, inclusive of chemical addition, electricity for pumps, and 

digester cleaning. It is assumed digester cleaning is required every five years. Costs are not 

included for digester heating; it is assumed heat from the CHP system can be utilized for all 

required digester heating. 

 Digester gas equipment annual costs, inclusive of CHP system O&M, engine major overhaul 

maintenance (assumed to occur every 10 years), the parasitic load of the CHP system and 

associated equipment, gas conditioning system media, gas blower maintenance, and the gas 

conditioning system parasitic load.  

 Dewatering equipment annual costs, inclusive of electricity for the pumps and equipment and 

polymer. 

 Sidestream treatment annual costs for the centrate, inclusive of sewer discharge fees for 

ammonia, total suspended solids, and biochemical oxygen demand (BOD).  

 Annual costs for solids end use, assumed for hauling to compost site and a tipping fee for 

composting of the food waste digestate. 

 Annual payment on capital, assuming a 20-year loan term at 4-percent interest.  

 CHP system annual value, inclusive of a power credit equal to the electricity cost of the 

receiving station, anaerobic digesters, digester gas equipment, and dewatering equipment. 

Because heating costs are not included in the annual digester cost above, a heating credit is 

not included. 



 

Preliminary Evaluation of a Food Waste Anaerobic Digestion Facility 

January 6, 2020 

Page 13 

Table 4: Standalone AD Facility Annual Costs and Values 

Description Annual Costs 

Receiving Station $10,000 

Anaerobic Digesters $200,000 

Digester Gas Equipment $110,000 

Dewatering Equipment $57,000 

Sidestream Discharge to Sewer $41,000 

Solids End Use $170,000 

Annual Payment on Capital $600,000 

Total Annual Cost $1,200,000 

CHP – Power Purchase Savings $75,000 

Net Annual Cost $1,150,000 

 

Table 5 includes details of the cost and process assumptions made for both the standalone facility 

and codigestion facility.  

Table 5: Project Assumptions 

Description Assumption 

Electricity $0.08/kwh 

Natural Gas $6/MMBtu 

Digester Cleaning Cost $115/CY 

Polymer Cost $1.60/lb 

Dewatering Polymer Dosage 20 lb/DT 

Centrate Ammonia 1,200 mg/L 

Centrate TSS 2,000 mg/L 

Centrate BOD 200 mg/L 

Ammonia Treatment $0.4406/lb 

TSS Treatment $0.1657/lb 

BOD Treatment $0.3264/lb 

Lime $160/ton 

Acid $1,400/ton 

Food Waste Composting Fee $30/WT 

Class A Dried Biosolids Fee $15/WT 

Class A Lime Stabilized Biosolids Fee $30/WT 

Landfilling Fee $22.32/ton 

Biosolids Transportation Fee $0.37/ton/mile 

Loan Term 20 Years 

Interest Rate 4% 

 



 

Preliminary Evaluation of a Food Waste Anaerobic Digestion Facility 

January 6, 2020 

Page 14 

Codigestion of Food Waste at Dry Creek WWTP 

Scope of Work 

In this scenario, food waste would be codigested with waste activated sludge (WAS) and primary 

sludge (PS) in the existing digesters and one new anaerobic digester. The codigested sludge would 

be dewatered and further processed to Class A biosolids. The centrate would be pumped to an 

equalization tank and ultimately to the head of the facility. The Class A biosolids process could be 

either a dryer or an enclosed lime stabilization process (such as the Bioset process by Schwing). 

Both processes are included in this analysis and are detailed herein. Biogas produced by the three 

anaerobic digesters could be used to fuel the biosolids dryer or in a CHP system to produce heat 

and power.  

The existing digestion and dewatering facilities are not sufficiently sized for the additional flows 

and loads from food waste. The food waste will require a minimum of 744,000 gallons of additional 

digester capacity. One new 860,000-gallon digester would be added to match the size of the existing 

digesters. The existing digester building would be expanded to house the additional digestion 

equipment. The food waste digestion will produce an additional 18,000 gallons per day of digestate 

for dewatering. At Dry Creek’s current dewatering schedule of five days per week for seven hours 

per day, this will require an additional 60 to 70 gallons per minute (gpm) of dewatering capacity. 

One new belt press would be installed in the existing Filter Building to meet this requirement. Pilot 

testing is recommended to confirm the dewatering system sizing and feasibility of utilizing belt 

presses. In some cases, the high fiber content of food waste can be problematic for belt cleaning and 

may blind the belts early and lead to reduced dewatering performance.  

If a dryer is used for biosolids processing, biogas would be used to fuel the dryer. Based on 

preliminary sizing calculations, the biogas can fully fuel the dryer and no supplemental heat will be 

required. Additional biogas produced in the digester can be used for digester heating in the existing 

boiler system. The pelletized biosolids product would be managed by a third party for 

transportation, marketing, and distribution.  

The lime stabilization process is assumed to be an enclosed system, such as the Bioset system 

(shown in Figure 7). This system includes a completely enclosed hopper and reactor to contain 

toxic gases, odors and dust. Lime stabilization of anaerobically-digested biosolids liberates 

ammonia from the solids and produces toxic ammonia gas. Although the Bioset system is entirely 

enclosed, air handling is recommended to alleviate the ammonia toxicity concerns.   



 

Preliminary Evaluation of a Food Waste Anaerobic Digestion Facility 

January 6, 2020 

Page 15 

Figure 7: Schwing Bioset Lime Stabilization Process 

 

If lime stabilization is used for biosolids processing, 100 percent of the biogas would be used to 

produce power and heat in a CHP system. This CHP system is sized for Dry Creek wastewater solids 

and food waste. Dry Creek averages 110 standard cubic feet per minute (scfm) in biogas 

production. When combined with the projected food waste biogas, the total biogas produced is 

anticipated to be 278 scfm. All of this biogas would be fed to a cogeneration system, sized at 1,160 

kw. This engine is sized to provide power for most of the Dry Creek facility, which has an average 

electricity consumption of 1,300 kw. The lime stabilized biosolids product would be managed by a 

third party for transportation, storage, marketing, and distribution.      

Figure 8 shows the process flow diagram of the codigestion facility with a biosolids dryer, and 

Figure 9 shows the flow diagram for lime stabilization and CHP.  



 

Preliminary Evaluation of a Food Waste Anaerobic Digestion Facility 

January 6, 2020 

Page 16 

Figure 8: Codigestion with Biosolids Dryer at Dry Creek WWTP  

 

Figure 9: Codigestion with Lime Stabilization at Dry Creek WWTP  

 

 



 

Preliminary Evaluation of a Food Waste Anaerobic Digestion Facility 

January 6, 2020 

Page 17 

Components of the codigestion facility are listed below.  

 Waste receiving station; including tanker truck connections, offloading pumps, settling box, 

and truck scales. 

 Equalization tank; including odor control, mixing, and transfer pumps.  

 Anaerobic digesters (two existing and one new); including expansion of the existing digester 

facility.    

 Digester processing equipment; including heat exchangers, pumps, mixing system, and 

piping.  

 Dewatering equipment; including feed pumps, cake conveyance system, centrate pumps, 

polymer system, and a centrate equalization tank. 

 Biosolids processing equipment; including a lime stabilization system or dryer.  

 Digester gas processing equipment; including gas conditioning equipment, gas safety 

equipment, and waste gas burner. The CHP system is only included with the lime stabilization 

option. 

Capital Cost Estimate 

Capital cost estimates were developed for the dryer and lime stabilization options using quotes 

received from manufacturers, CDM Smith project experience, and industry standard values. The 

receiving station is expected to have a similar cost to the receiving station for the standalone 

facility. Note that there are some differences between the codigestion and standalone facilities in 

receiving station cost due to items included in Quasar’s proposal that were all included in the 

anaerobic digester line item in Table 3.   

The anaerobic digester tanks are more expensive than the standalone facility tanks. Quasar’s 

proposal includes steel tanks, whereas the cost estimate for Dry Creek includes digester 

construction to match the existing concrete tanks. Additionally, the anaerobic digesters line item 

includes costs for the digester building expansion.  

The digester gas equipment line item includes gas conditioning equipment, gas safety equipment, 

and a waste gas burner for both codigestion options. The lime stabilization option also includes a 

CHP system and significant electrical upgrades to Dry Creek to allow for use of the electricity 

generated onsite.  

The dewatering quote is the same for both codigestion options and includes additional dewatering 

and polymer equipment, pumping, conveyance, and the centrate equalization tank and pump. The 

biosolids equipment includes the dryer or lime stabilization equipment, plus an allowance for a 

new building at Dry Creek.  



 

Preliminary Evaluation of a Food Waste Anaerobic Digestion Facility 

January 6, 2020 

Page 18 

Table 6: Codigestion Facility Capital Costs 

Description Capital, Dryer Capital, Lime + CHP 

Receiving Station $1,600,000 $1,600,000 

Anaerobic Digesters & Building Expansion $27,000,000 $27,000,000 